FRONT CYLINDER TIMING SYSTEM FOR APRILIA CAPONORD CARABINIERI 2015

Front cylinder timing system for Aprilia Caponord Carabinieri 2015
 
(1)  B0179045
INTAKE CAMSHAFT
INTAKE CAMSHAFT WITH I.P. (FRONT HEAD)
 
(2)  B0179075
EXHAUST CAMSHAFT
EXHAUST CAMSHAFT WITH I.P. (FRONT HEAD)
 
(3)  876087
DECOMPRESSION BELL
 
(4)  876113
DECOMPRESSION COUNTERWEIGHT
 
(5)  B015555
DECOMPRESSOR COUNTERWEIGHT
 
(6)  876171
DECOMPRESSION SPRING
 
(7)  877885
HEX SOCKET SCREW
 
(8)  877884
TORX CONVEX BIG END SCREW
 
(9)  287073
SHIM WASHER
 
(10)  879523
SPECIAL WASHER
 
(11)  877829
AXIAL RETAINING ELEMENT Part information
 
(11)  877829
AXIAL RETAINING ELEMENT Part information
 
(12)  B014598
TORX SCREW M5X12
 
(13)  874751
NUT M15X1 DX
 
(13)  874751
NUT M15X1 DX
 
(14)  874744
THRUST WASHER
 
(14)  874744
THRUST WASHER
 
(15)  875878
CAMSHAFT GEAR
 
(15)  875878
CAMSHAFT GEAR
 
(16)  B015604
CAMSHAFT DUAL GEAR
 
(16)  B015604
CAMSHAFT DUAL GEAR
 
(17)  849721
SPRING
 
(18)  849718
BELLEVILLE SPRING
 
(18)  849718
BELLEVILLE SPRING
 
(19)  849720
WASHER
 
(19)  849720
WASHER
 
(20)  006429
SNAP RING
 
(20)  006429
SNAP RING
 
(21)  871798
CHAIN GUIDE PLATE
 
(22)  880231
CHAIN TENSIONER ROD
 
(23)  878868
SPACER SCREW M8
 
(23)  878868
SPACER SCREW M8
 
(24)  1A006352
SPECIAL SCREW
 
(25)  849817
SAFETY WASHER
 
(26)  873233
GASKET RING
 
(27)  875411
CHAIN 114 MESH
 
(28)  8756994
TIMING GEAR
 
(29)  414838
SCREW M6X35
 
(30)  1A000758
COMPLETE FRONT CAMSHAFT AXLE GEAR
COMPLETE FRONT CAMSHAFT
 
(30)  1A000758
COMPLETE FRONT CAMSHAFT AXLE GEAR
COMPLETE FRONT CAMSHAFT
Part number Description
# 1
B0135335
B0179045
INTAKE CAMSHAFT
INTAKE CAMSHAFT WITH I.P. (FRONT HEAD)
# 2
B0135315
B0179075
EXHAUST CAMSHAFT
EXHAUST CAMSHAFT WITH I.P. (FRONT HEAD)
# 3
876087
DECOMPRESSION BELL
# 4
876113
DECOMPRESSION COUNTERWEIGHT
# 5
B015555
DECOMPRESSOR COUNTERWEIGHT
# 6
876171
DECOMPRESSION SPRING
# 7
877885
HEX SOCKET SCREW
# 8
877884
TORX CONVEX BIG END SCREW
# 9
287073
SHIM WASHER
# 10
879523
SPECIAL WASHER
# 11
877829
AXIAL RETAINING ELEMENT
# 12
B014598
TORX SCREW M5X12
# 13
874751
NUT M15X1 DX
# 14
874744
THRUST WASHER
# 15
875878
CAMSHAFT GEAR
# 16
B015604
CAMSHAFT DUAL GEAR
# 17
849721
SPRING
# 18
849718
BELLEVILLE SPRING
# 19
849720
WASHER
# 20
006429
SNAP RING
# 21
871798
CHAIN GUIDE PLATE
# 22
880231
CHAIN TENSIONER ROD
# 23
878868
SPACER SCREW M8
# 24
1A006352
SPECIAL SCREW
# 25
849817
SAFETY WASHER
# 26
873233
GASKET RING
# 27
875411
CHAIN 114 MESH
# 28
8756994
TIMING GEAR
# 29
414838
SCREW M6X35
# 30
875879
1A000758
COMPLETE FRONT CAMSHAFT AXLE GEAR
COMPLETE FRONT CAMSHAFT
Here are all the parts relating to the Front cylinder timing system of your CAPONORD 2015. These are all genuine parts to assure you the best possible repair which will last.

Frame

Body

Engine

Suspensions

Wheels

Brake system

Handlebar - Controls

Lights - Instruments

Tank

Cooling system

Electrical systems

We use cookies on our site to collect statistics on visits. By clicking on I accept or by continuing on this site you accept the use of these cookies.